WALK BEHIND SNOWTHROWER

PARTS MANUAL

Simplicity
| Sno-Away Models
5-55 & 7-55

5 HP Models

Mg, No. 1691411
Serial No. 6137 & Up

7 HP Models

Mfg. No. 1691413
Serial No. 13781 & Up

Mfg. No. 1691414 (Export)
Serial No. 2000 & Up




Prodect Identification: '
When ordering parts, keep your products serial pumber and manifacturesr’s number in mind. Variations may eceur in a part betwsen
early & later model produsts, causing the product serial number to be listed in the parts desedption whenever these variations ooour.
Recard your 1.D. numbers here for quick, futttre referense.

Product Mfg. Ne. SN Mower Mig. No. S
Attentlon:

Standard torques appear in a chart at the end of the manual, while important individua! torques are given on specific pars drawings.
CRMGCAL and MAJOR notations paint aut impartant facts ar instructions which relate to parsonal safety and praper machine
oparation. Any CRITICAL notation [ which may appear in this boek, pinpeints characteristics which, if not properly followed,

can create a safety hazard. Any MAJOR notation Ilﬁ which may appear in this baok, marks characteristics which, if not properly
followed, may resulf in operating failure, shortened product Nfe, or greatly reduced quality of the unit. For your comvenience, assembly
notes are Insluded 0 parts drawings to assist in repair and assembly of unit,

SIMPLICITY BRAND PRODUCTS

OILS - SPECIFICALLY BLENDED CF HIGH QUALITY BASE TOUCH-UP PAINT keeps equipment in shewroom condition.
OILS & ARDITIVES. ) . Spray Cang | Quarts | Daubers-12 Per Cin.
:ﬁ:ﬁ:ﬂ:gmm Gear Oil: Reguired for protection of brass gears For Products Built After B/1/89.
= Cold Weather Wiorm Gear OI for snowthrowers with woarm “Deep Drange" 1685612 | 1685616 Mixed ,

gear drive. & Oz. Bottle, Part #1704536, Case of 12-8 Q2. 12 Oz, Can 1685611 & Dasp Or./ 6 White

Eolllas, Part #1685406. Case 12 Cans 16885614 1/2 Oz. Bottles
Multi-Furpose Hydraulic/Trensmisslon Oif for use in mast "Gloss Black® 1685541 | NiA
hydraulle applications, and hydrostatic transmissions. Specific 13 Oz Cah 1685638
Simplicity applications: All hydrostatic transmissions, all bevel gear Case 12 Cans 1689640
cases. Case of 12 Quarts, Part #1685516, 2-1/2 Galion Can- “White™ 1685032 | Ses Above
tainer, Part #1685530. 13 Oz, Can 103049
SAE 5W-30 S5F/CD Cold Weather Enging Cil for use in all four Case 12 Cans 1685178
cycle and dizsel englnes at 3 temp. and under. Case of 12 -
quarts, Part #1685576. 130z Cani685722 | MA | NA oo
SAE 15W-at SF/CD Engine Cil for gas and diesel angines, wamm {
weather; see engine manufacturer recommendabions. Case of 12 Consult decal on eguipinat for praper cofor, o
quarts, Part #1635554.

SAE 30W 5G/CC Detergent Engine Ol for use in four cycle lawn
and ganden engines at operating temp, of 32° and above, Also
recommended for use in hydrostatic transmissions where F0W ol
is specified Case of 12 quarts, Part #1685653.

DEGREASER, DEGRIMER, PARTS CLEANER removes grease,
¢il, dirt and grirme without barming paint or decals,

1 Quart wiTrigger Spray 1685619
1 Gallon Botils 1685621
Extension Sprayer for
Galion Bottle 1685623
AVAILASLE ALCESSORIES:
DESIGNER SEAT COVERS are double stitched, easy care HCUR METER KIT, Part #1685535.
vinyl. Keeps new seats new, makes wom seats look new. GREASE GUN KIT has 12" fiaxible hose to get into ight
Emall Seat Cover wiPocket, Part #1685540. Fiis gl Rear spots with ease. K6t contains: gun and 1-8 Oz. fube of
Engine Riders, FC, RT Series Tractors. grease. Part #1685510, For replacemesnt tube, order
Large Seat Cover w/Pocket, Part #1 85541, s alt 12.5 vart #103077.
& 16 LT and GT Series Tractors. CHROME "Moen” Hubcaps
Seat Cover, Part #1635577, Fits a2l 18 & 20 GTH Tractors. 4" Rim 162114
PNEUMATIC TIRE SEAL seals all leaks rcluding bead leaks &° Rim 156210
and punctures up to 316 inch diametsrs, Pravents flats for 8" Rim 156211
tread life of tire. Avallable in following amoLmnts. 10: 25“" :56:‘332
Case of 12-11 Oz Tubes 1885537 12" Rim B4s _
Case of 24-11 Oz. Tubes 1685525 )
5 Gizlion Pail 1685527 -

Extend Equipment Life - Use Only Genuine Simplicity Parts & Accessories
Availahle at Your Local Simplicity Dealer



Table of Contents

HAMDLE B CONTRHOLS ..... . oo i e e s vt m s rr i a st atama et ttncnanamnennnns 2
ENGINE . ..uis i iaiiatiie e a e amtanemaema e ns s i tantanttaainnnnnnn A
LT - il
AUGERDRIVE ... i i o it i e e e s rar ARt R E AR e 8
AUGER HOUSING & CHUTE ... ..o oo i ittt iieiminm e e s a s n s am ot aaanns 10
WHEELS & TRACTIONDRIVE .« ... ... iaiarirraramrsataantannasnramnennnn. 12
THANSMISSION - PEERLESS MODEL 700027 ... .. civiiniariariaianmnmnmnrnnneanens 14
DECAL & WRAPPEREXTENSION ......cciiiiniini i i i iieieiee i imn s inainmans 16
STANDARD HARDWARE TORGQUE CHART ... ..o i it i i eiecie e imr s anrans 18
PART NUMBER INDEX .. ........ . ce e e i iisrmrana s snrsar i ntaarttanaansans Al

Simplicity
Sno-Away Models
5-55 & 7-55

5 TP Models
Mig. No. 1691411

e -
. - A

7 HP Models
Mig, Nq. 1691413

AU I
Mfg, No. 1691414

al- - i




Handle & Controls

NOTE: Unless noted otherwise,
use the standard hardware
tarque specification chart

Shift Rod
Assambly
View far
755

24

St I 1

Apply adhesive to
sagure grips,

30, 31 (L.H. illustrated)

Shift Rod
Assambly View
for 555




All Modeis

Handle & Controls
REF. PART
N, NO. QaTY. DESCRIPTION
1 121175 1 LINER, Rod Guide
2 176934 1 GRIP
3 016188 2 FIM, Roll, 1/8 x 3/4
4 1916864 1 LOCKWASHER, 1/4
5 1923341 2 CAPSCREW, Hex, 1/4-20 x 3/4
& 1960093 1 FALNUT
7 16668188 2 GEAR, Universal
B 1668189 1 ROD, Chute Control
g 1674177 1 HANDLE PAMEL, Upper
10 1674178 1 HAMDLE PANEL, Lower
11 1674329 1 . SPROCKET, Chute
12 1674580 2 SPACER
13 1676252 1 ARM, Shift Aszy. - 5 HP Only
14 1676253 1 SPRING (Qty. 2 on 7 HF)
15 1676325 1 SUPPQRT, Gear
16 1676380 1 BRACKET, Controf Rod
17 1676444 2 BUMPER
18 1675450 2 SPRING
12 1676451 2 ROD, Clutch
24 1676452 2 CHAIN
21 1676484 1 SHIFT RO, Lower
22 1676485 1 SHIFT ROD, Upper - 5 HP Only
23 1676486 2 SLEEVE, Vinyl
24 1676954 2 GRIP, Handla
259 1677355 1 GUIDE, Adj. Rod
25 1960122 2 SCREW, Special, 5/16-18 x 3/4
27 16786306 1 ARM, Shift Assy. -7 HP Only
28 1678936 1 HAMDLE, Tube, LH - Black Finish
29 16738938 1 HAMDLE, Tube, BH - Black Finish
30 16792287 1 CLUTCH LEVER ASSY., RH
a1 16759228 1 CLUTCH LEVER ASSY., LH
a2 1700886 1 ROD, Chuts, Lowar
33 1704682 1 SHIFT R2D, Upper - 7 HP Only
34 1714084 1 KMORB, Spinner
35 1913326 il WASHER, 516
36 1521318 1 WASHER, 1/4
a7 1821221 1 CAPSCREW, Hex, 5f16-18 x 1-1/2
38 1921961 G CAPSCREW, Hex, 1/4-20 x1-1/4
39 1922534 1 CAPSCREW, Hex, 1/4-20 x 5/8
40 1922837 4 CAPSCHEW, Hex, 1/4-20 % 1-1/2
4 1823358 10 NUT, Cemerdock, 1/4-20
42 1923362 1 MUT, Hex, Centedock, 5A6-18
43 1926228 i FIM, Roll, 582 x 1
44 1927426 2 SCREW, Thd. Cutting Pan Hd. #10-24
45 1930641 2 MUT, Hex, Whizlock, 1/4-20



Engine

ATETH

7ha
Assembly View

belt when idler arm is engaged.

i
|
1-gO\S, |

Sea Note A
555 Assembly View maell
16 okt

17 (gm:r"

53,
Torque to 10-14 . |bs. I

(2 places) See Note A

/

16 ;" NOTE A: Position Belt Guides 118" to 1/8" from

b
l s |
H
19 '
l
j o
I -
10 L
If'/
Position Ref. No. 11
flush, with hub toward 3
engine. v

8,14

Install with the hub J&cing engine on 755.
Install with the hub away from enginge on 555,

Engine Pulley

Auger
Drive Pullay Traction

Crive Fulley

MOTE: Unlass noted otherwise,
use the standard hardware torque
specification chart.




All Models

Engine

REF. PART
MG, MO, aTy. DESCRIPTION

1 . i EMGINE, Tacumssh

2 . 1 SWITCH ASSY., lgnition wikeys

3 anh121 1 KEY, Woodnf, 1/8 x /8

4 S05850 1 KEY, 5q., 316 x 316 x 1

] 1667700 1 GROUND WIRE

6 1674308 1 BELT, Traction Drive {5 HP only)

7 1674312 1 BELT, Auger Drive

8 1674325 i PLULLEY, idler {5 HP only)

a 1675330 1 MUT, Hex, Lock, 516-18 {5 HP only)
10 1674328 1 PULLEY, Engine
11 1677324 1 GHUIDE, Belt
12 1677925 1 GUIDE, Belt {5 HF anly)
13 1678600 1 BELT, Traction Drive {7 HF only)
14 16786832 1 PULLEY, Traction Drive (7 HP only)
1B 1678925 1 SUIDE, Beit {7 HP Only)
16 1919326 4 WASHER, 5M16 (Gity. 3 used on 5 HF}
17 1921515 2 CAPSCREW, Hex, 5A6-24 x 3/4 [(Qty. 1 used on 5 HP)
18 1921962 1 CAPSCREW, Hex Hd., 1/4-20 x 1-3/4)
19 1928601 2 SETSCREW, Sockst Hd., 5/16-18 x 516

{Qty. 1 used on Mig. No. 1691414)

20 1931277 4 NUT, Hex, Flange Lock, 5A16-18

* See your local Tecumseh dealer for parts & sertvice.

MOTE: Use Simpllcity SAE 5W-30 Cold Weather Englne GHI.
Part Number 1685576 (12 gts.fcase).



Frame

A-t1312

NOTE A: Position Balt Guldes 1/16" to 1/8"

from Belt when Idler Arm is engaged.

30 iﬁ Sea Note A
See Handle Group
3
) 12
Adjust Shift Guide

(Bef.19) to obtain proper
neutrel position.

WOTE B: Position [dier Pulleys (Ref.
Mos. 25 & 6} to outside and of slot.

NOTE: Unless noted otherwise,
use tha standard hardware torque
speciiication chart.



All Models

Frame

REF. PART

N, NO. QTyY. DESCRIPTION

i 174870 1 SPACER

2 916163 3 PiN, Rall

3 925160 2 RIVET

4 1808310 2 SPACER {# HP only)

5 1811743 1 FRAME

& 1668477 1 PLLLEY, Idler, Auger

7 1673911 1 SPRING, Brake Returm

8 1674297 1 COVER, Belt

a 1674316 1 IDLER ARM & BRAKE ASSY. (incl. Ref. Nos, 21& 3}
10 1674315 1 SUIDE, Belt

11 1674313 1 IDLER ARM ASSY., Tracticn (5 HP only)

i2 1674320 2 RO, Idler

i3 1675112 1 MOUNTING PLATE, Tranamésslon

14 1675114 E! SUPPORT, Transmission

15 1676210 1 SPRING

16 1676218 1 BELT GUIDE, LH

17 1676220 1 BELT GUIDE, RH

18 1676442 1 FANM, Bottom

19 JE7E501 i GLUIDE, Shift

20 676008 1 GUARD, Belt (5 HP onily)

21 1676543 1 FAD, Brake

22 1677237 1 SPACER

23 1678694 1 IDLER ARM ASSY., Traction {7 HF only)

24 16785099 1 GUARD, Balt {7 HF only)

i) 1685370 1 PULLEY, Idler {Incl. Ref. No. 1)

26 1319326 1 WASHER, 1132

27 1821221 4 SCREW, Hex, 516-18 x 1-1/2 {5 HP only)

28 1921332 4 CAPSCREW, Hex Hd.,5/16-18 x 3/4 {7 HF only)
29 1921869 2 CAPSCREW, Hex, 3/8-16 x 1-1/2

30 1924240 11 WASHER

21 1925003 9 SCREW, Hex, Taptite, 1/4-20 x 1/2 (Qty. 7 on 7 HF}
az 1928731 5 MUT, Hax, Jam 3/8-18

35 1930581 8 SCREW, Hex, Flange Lock, 516-18 x /4

34 19305095 2 SCREW, Hex, Flange Lock, 5M16-18 x 1-1/4

a5 1930645 4 MNUT, Hex, Flanga Lock, 3/8-15

=28 12308210 e SCREW, Hex Hd., Taptite 1/4-20 x 1-1/2 {7 HP only}
a7 1831277 4 MUT, Hex, Flange Lock, 5/16-18

33 1235255 8 PALMUT, 5A16-18



Auger Drive

AIE13

96 Hub of pulley to
Torque 10 30-34 fi. Ibs l face auger.
1

i 14 13 /5.
18 @
7 8 Torgue
Torque to 10 18-21
16 18-21 ft. Ibs. it. Ibs.
20 12 B
Locate pulley so that
centerling is 1-1518"
from rear of Impellar
housing.
17
4
R
f
Aluger assy.
stamped "R".

15

Use 1 or 2 washer as
raquired to eliminats
side-to-side play of
auger in housing.

NOTE: Unless noted otherwlse,
use the standard hardware tarque
spacification chart.




All Models

Auger Drive
REF. PART
NO. 3 [+ QTY. DESCRHIFTION
1 a05123 2 KEY, Woodnuff, 3/16 x 3/4
2 17673 i PLUG, Pipae, 1/8-MPT
2 g918312 1 KEY, Woodruff
4 921133 2 GREASE FITTING
o 027794 2 RING, Retaining
B 936098 1 PiN, Drivelok, 318 x 1-1/2
7 1611784 1 GASKET
8 1611788 1 SEAL, il
"0 1611793 1 GEAR CASE ASSY., LH (Incl. Ref. No. 20, Qiy. 1)
10 1611794 1 GEAR CASE AS3Y., RH (Incl. Ref. No. 20)
11 1611795 1 IMPELLER ASSY.
i2 1666424 1 BUSHIMNG
13 1666425 1 BLSHING
14 1668105 1 COLLAR, Thrust
15 1668344 2 PIN, Shear
16 167021 1 WASHER, Thrust
17 1675761 i AUGER, Shaft
18 16875162 1 WORM SHAFT
13 1676024 1 GEAR, Warm
20 1676028 2 BUSHING
21 1676027 2 SEAL, Oil
22 1676327 1 AUGER ASSY., LH {Inal. Ref. No. 4, (ty. 1)
23 1676328 1 AUGER ASSY., RH {Incl. Ref. No. 4, Qty. 1}
24 1670855 1 PULLEY, Input, Auger
25 1918447 2 PN, Colter, 3/4
26 1960474 1 SETSCREW, Sa. Hd., 3816 x 1/2
27 1923258 = MNUT, Lock, 1/4-20
28 §924009 & CAPSCREW, Hex, 1/4-20 x 718
’a 1228721 2 SETSCREW, 5q. Hd,, 5A6-16 x 1/2
30 1960114 AR WASHER

*NOTE: Use Simplicity Brand Cold Weather Worm Gear
Qil in Worm Gear Houslng. 1-8 oz bottle Part Number 1704638,
Case of 12-2 oz. bottles, Part Bumhber 1685406.

AR = As Required.



Auger, Housing & Chute

A5314 42 13
Must be assembled with no gap betwsen deflector and chute
when tpped completely forward. o el

Coat top and bottorn of 12
chute ring with grease.

]

See page 18 for
housing extansion.

Mounts o underside
of housing.

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

10




All Models

Auger, Housing & Chule

REF. PART
NG. NGO, QTy. DESCAIPTION
1 108202 1 BEARING, Ball
"2 177434 2 SKID
K 1611746 1 AUGER HOUSING END, LH
4 1611747 1 AUGER HOUSING END, RH
5 1611738 1 AUGER HOUSING ASSY.
g 1665382 i RETAINER, Bearing
Fi 1686600 2 BUSHING
B 16665613 2 HOLD DOWN, Chute
a 1667790 2 SPFACER
10 1670578 1 KNOB
11 1675080 1 SCHAPER BLADE
12 1676224 1 CHUTE ASSY.
13 1676375 1 DEFLECTOR
14 16783504 1 GUARD, Chiute
15 1916350 4 MUT, Hex, 3/B-16
i6 J916865 4 LOCKWASHER, 3/8
i7 14817366 5 LOCKWASHER 516
18 137372 2 MUT, Hex, 5/16-18
19 1919326 a WASHER, 516
20 1324840 4 WASHER, 5/16
21 1525205 3 SCREW, Hex, 5M16-18 x 5/8
22 1927428 5 SCREW, Taptits, 1/4-20 x 3/8
23 1930641 8 NUT, Hex, Flange Lock, 1/4-20
24 1930659 3 NUT, Retainer, 56-18
25 1931315 8 CARRIAGE BOLT, 1/4-20x 172
26 1931334 1 CARRIAGE BOLT, 5M16-18x 7, Gr. 5
27 1931248 4 CARRIAGE BOLT, 3/8-16 x 3/4
28 1936482 2 SCREW, Phillips Hd., 5/16-18 x 3/4
249 1960001 2 SCREW, Plastite, #10
30 1960140 1 ML, Push

*Sat of two available under Part Number 1685501

L




Wheels & Traction Drive

A 1315

Torgue to
14-20 11, Ibs.

Tarque to 14-20 1. |bs.

Add 1 fo 3 washers par slde
to minirnize axle movemsnt.
(Both sides must have egual
ﬁ/T number of washers.)

Teorque to 18-21
ft. Ibzs. Install

with hub flush
with shaft.

MOTE: Coat axle with
anti-sieze compound
before assembling
wheels

NOTE:; Unless noted otherwise,
use the standard hardware torque
specification chart.

12



All Models

Wheeis & Traction Drive

REF. PART

O, NO. QTY. DESCRIPTICHN

5 * 1 TRANSMISSIOHN

2 172353 2 VALVE STEM & CAP

3 930670 1 KEY, Woodruff, Hi Pro, 3/16 x 3/4

4 1611748 2 SPACER, Whee)

o 1511983 1 AX1LE & SPROCKET ASSY.

& 1612001 2 TIRE, Snow Hog Tread, 4.10-5

Fi 1865994 2 FIM, Clevis

8 1668001 2 BUSHING, Whesl

9 1674306 1 FULLEY ASSY., Traction

10 1676381 1 DRIVE CHAIM

11 714236 2 TIRE & WHEEL ASSY., {Incl. Ref. Nos. 2, 6 & 13}
32 1714241 2 WHEEL, iMatallic Grey}

13 1317356 2 LOCKWASHER

14 1421332 2 CAPSCREW, Hex, 516128 x 34

15 1830540 2 SETSCREW, 2q. Hd., 51518 x 5/8
16 1830601 4 SCREW. Hex, Taptite, 5f16-18 x 5/8
17 1980074 2 CLIF, Halr Pln

18 1960114 2 WASHER

* Paerless Transmisslon, Model 700-727 (see page 14-15 for parls breakdown). See an authorized
Tecumseh dealer tor parts and service.

13



Transmission - Peerless Model 700-027

NOTE: Unless noted otherwise,
use the standard hardware torque

specificatlon chart.

14



All Maodels

Transmission - Peerless Model! 700-027

REF. PART
MO, NQ. aTy. DESCRIPTION
1 770061 1 CASE, Transmission
2 772083 1 COVER, Transmission
3 FFe134 1 SHAFT, Counter
4 J7e6162 1 SHAFT, Ouiput & Brake
5 776203 1 SHAFT, Input
B T7E113A 1 BEVEL PINIOMN, Input
7 7TB121A 1 GEAR, Spur {20 teeth}
8 T7a124A 1 GEAR, Spur {30 teath}
9 77B126A 1 GEAR, Spur {20 teath)
i0 7781284 1 GEAR, Spur (30 testh)
1 FTB13TA 1 GEAR, Bevel {42 testh)
12 Fi3145 1 GEAR, Spur (12 {aeth)
13 TTR146A 1 GEAR, Spur (37 testh)
14 FROGTZ2 5 WASHER, Thrust
15 780086 2 BEARING, Neads
15 TEO105A 4 BUSHING, Flanged
17 708 3 WASHER, Thrust
18 780109 1 WASHER, Thrust
19 704266 1 COLLAR, Shift
20 784270 1 BOD & FORK ASEY., Shift
21 786060 1 SPROCKET (14 teeth}
22 FBE0E 1 SPROCKET (10 teath)
23 TRE0G2A 1 CHAIN, Roller (Mo. 41 chain, 22 links)
24 788071 2 SPACER {1-1/8" O.D. % 3/4" LD. x 3/8" thick)
25 7HEO7E 1 SPACER {1-3/8" 0.D. x 1/8" L.D. x 3/8" thick)
26 TRE136 1 SFROCKET., (8 teeth)
27 788040 i RIMG, Retaining
28 788054 2 GASKET
28 T8B0G9 1 SEAL, Square Cut
30 792001 1 "0 RING
N 792035 i RING, Retaining
32 732072 1 RING, Retaining
33 792073 6 SCREW, Fl. Hex Hd., Thread Farming, 1/4-20 x 1-1/4
24 782074 1 PLUG, Threaded
35 TR2077 1 BALL, Steel, 516"
a8 72076 i SCREW, Set, 3/8-16 x 3/8
a7 FOROTY 1 SPRING
38 7920894 2 KEY

NOTE: See an authorlzed Tecumseh dealer tor parts and servica.

15



Decal & Wrapper Extension

A-T1140

{Sea Frame Group for
Shift Guide Part No.}

3

SAFETY DECALS

A\ DANGER

Avoird injury from
rctating blower:

A\ DANGER

Avoid injury from

rotating auger:
Keep hands, feet,
and clothing away.

Shut off engine
before unclogging
discharge chute.

Ref. No. 7

16



All Models
Decal & Wrapper Extension Group

REF. PART
NO. NO. aTy. PESCRIPTION
1 1 DECAL, OPEI
2 1 I D. PLATE, Simplicity
3 1676631 1 WRAPPER EXT
4 1674170 1 DECAL, Simplicity
5 1678667 1 DECAL, Shift Pattam
g 1676937 1 DECAL, Dash
7 1677485 1 DEGAL, Danger, Auger
8 1677488 1 DECAL, Danger, Blower
9 1714107 1 DECAL, Simplicity 755
10 1714108 i DECAL, Simplicity 555
11 1916622 2 MNUT, Hax, 1/4-20
12 1916964 2 LOCKWASHER, 1/4
13 1921958 2 CAPSCHEW, 1/4-20 x1/2
14 1930641 3 NUT, Hex, Flange, 1/4-20
15 1821315 5] CAFPSCREW, 5/16-18 x 5/8
Mot Shown:
17044582 i DECAL, Touch-up Paint

* This is standard equipment on Model 755. It Is optional for Model 555.

17



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

(Tolerance £20%)
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
inflbs inflbs inflhs
ftlbs Nm. ftflbs Nm. ft/ibs HNm.
8-32 19 21 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 3 3.5 49 5.5 658 7.7
1/4-20 &6 7.6 8 10.9 12 16.3
1/4-28 i 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 23.1 25 34.0
5/16-24 12 16.3 16 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 313 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 g5.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 102.0 110 149.6
1/2-20 85 74.8 90 122.4 120 163.2
9/16-12 65 88.4 110 148.8 150 204.0
9/16-18 75 102.0 120 163.2 170 231.2
5/8-11 g0 122.4 150 204.0 220 299.2
5/8-18 100 136 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525
3/4-16 180 244.8 300 408.0 420 571.2
7/8-9 140 150.4 400 544.0 600 816.0
7/8-14 155 210.8 440 598.4 660 B897.6
1-8 220 289.2 580 788.8 800 1,244.0
1-12 240 326.4 640 870.4 1,000 1,360.0
NOTES

1. These torque values are to be used for all hardware excluding; locknuts,
self-tapping screws, thread forming screws, sheet metal screws and socket

head setscrews.

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5 torgues.
b. for flange whizlock nuts and screws - use 135% of grade 5 torques.

3. Unless ctherwise notad on assembly drawings, all torque values must meet
this specification.

18



INDEX

Part No. Ref. No. , Part No. Ref. No. Part Ho. Ref. No. | Part No. Ref. Na,
& Page No. & Page No. & Page No. & Page No.
108202 1-11 9165964 4-2 1674318 11-7 1678600 13-5
121175 1-2 917673 2-8 1674320 12-7 | 1678682 14-5
72353 2-12 oig3i2 2-8 1674325 8-5 1678654 - 237
174870 1-7 921133 4-8 1674328 10-5 1678636 273
176934 2.3 | 923341 53 | 1674329 11-3 | 1678690 24-7
177434 211 925160 37 1674580 12-3 1678925 156
70061 1-15 027704 5-9 1675080 12-11 1678938 28-3
T72083 2-15 B306T0 3-13 1675112 13-7 1678939 28-3
776134 2-15 836098 69 1675114 14-7 1678854 17-11
776162 4-15 1608310 4-7 1675181 174 1679227 a0-3
776203 5-15 1611743 5-7 1676162 18-8 1679228 213
771134 £-15 1611746 S 31 1675338 8-5 16706535 24-9
778 A 7-15 1611747 4-11 1678024 18-g 1685370 29-7
F78124A 815 1611748 4-13 1676026 20-8 1700888 32-3
FT8126A 215 1611784 V-2 1676027 21-9 1704482 17
FTIR125A 10-15 1611789 2-8 1676210 15-7 1704682 333
T78137A 11-15 1611783 -9 1676219 16-7 1714084 34-3
778145 12-15 1611794 10-9 1676220 177 1714107 917
F78146A 1315 1611748 11-9 1676224 13-11 1714108 10-17
780072 14-15 1611798 N1 1676262 12-3 1714236 11-13
780086 15-15 16115893 513 1676253 14-3 1714241 12-13
TRO105A 16-15 1612001 &-12 16765325 i5-3 1916622 11-17
780108 i7-15 1663430 G6-3 1876327 22-9 1916950 18-11
780109 18-15 1665882 B-11 1676328 239 1916964 1217
784268 18-15 1665984 7-13 1676378 14-11 1916865 19-11
784270 20-15 16660M 7-11 1676381 10-13 1817356 20-11
788080 21-15 166600 8-13 1676390 16-3 1817356 13-13
788061 2215 1666424 12-9 1676442 18-7 1817372 21-1%
760624 23-15 1668425 13.9 1676444 17-3 1918447 25-3
786071 24-15 1666613 8-11 1676450 18-3 1919326 35-3
786072 25-15 1667700 55 1676451 18-3 1919326 16-6
786136 28-15 1667790 9-11 1676452 20-3 1919326 26-7
788040 2715 16681056 14-3 1676484 21-3 1918326 22-1
788054 28-15 1668188 7-3 1676485 22-3 1921221 373
788055 29-15 1662189 B-3 1576485 23-3 1821221 27-7
792001 20-15 J6EA344 15-8 1676501 19-7 1821319 36-3
TH2035 2115 1668477 87 1676508 20-7 1921332 28-7
72072 32-15 1670578 10-11 1676543 21-7 1921332 1413
7R2073 33-1% 1670871 16-9 1676631 3-17 1921515 17-5
722074 34-15 1672911 77 1676667 517 F921858 1317
782077 35-15 1674170 417 1676937 6-17 | 1221961 38-3
792078 36-15 1674177 83 1676854 24-3 1921962 18-5
792079 a7-15 1674178 10-3 1677237 22-7 1921968 20-7
TI2080A 3815 1874297 B8-7 1677366 253 1922234 393
805121 35 1674306 9-13 1677356 26-3 1822837 A0-3
aps12a 1-G 1674308 6-5 1677485 717 1223084 26-9
905850 4-5 1674311 o-7 1677488 B-17 1823358 41-3
9161458 23 1674312 7-5 16775924 116 1923358 274
aig168 27 1674316 10-7 1677825 12-5 1923382 42-3

Al




INDEX

Part Me. Bef. Na. , Part No. Ref. No. Part No. Ref. Mo. . Part No. Ref. No.
& Page Na. & Page No. & Page No. & Page No.
1924009 28-9 1928721 29-9 1930645 35-7 1935255 38-7
1924940 a0-7 1928731 32-7 1930659 28-11 1936482 33-11
1924940 231 1930540 15-13 1930810 3867 | 1980001 2411
1825003 -7 1930591 3537 1931277 20-5 J960074 1713
1925205 24-11 1930505 34-7 1931277 377 1960114 30-g
1826228 433 | 1930601 16-13 1931315 28-11 1960114 18-13
1887426 44-3 18306841 45-3 1831315 1517 1960140 2511
1827428 25-11 1830641 27-11 1931334 30-11
122869 19-5 1930841 1417 1931348 3111




O

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SEE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In./Lbs. In./Lbs. In./Lbs.
Ft./Lbs, Nm. Ft./Lbs, Nm. Ft.fiLbs. Nm.
8-32 19 21 an 3.4 41 4.8
2-36 20 23 3 3.5 43 4.9
10-24 27 3.4 43 4.8 a0 6.5
10-32 3 3.5 48 5.5 [213] 7.7
1/4-20 66 7.6 B 10.9 i2 16.3
1/4-28 76 B.& 10 13.6 14 19.
5{16-i8 11 15, 17 23.1 25 B34,
516-24 12 16.3 19 258 25 34,
3/8-16 20 27.2 30 40.8 45 g1.2
3/8-24 23 31.3 a5 47.6 50 68,
7A6-14 ac 40.8 50 68, 70 5.2
7A6-20 a5 476 55 74.8 80 108.8
1/2-13 50 58, 75 102, 1i0 149.6
1/2-20 55 74.8 S0 122.4 120 163.2
9/16-12 85 284 110 149.6 150 204,
9/16-18 75 102, 120 163.2 170 231.2
5/8-11 90 1224 150 204, 220 299.2
5/8-18 J0G 136, 180 2448 240 328.4
3/4-10 160  217.6 260 353.6 386 525.
3M-16 180 2448 300 408. 420 571.2
7/8-9 140 120.4 400 844, B00 818,
7814 155 210.8 440 598.4 660 8976
1-8 220 2892 580 7888 500 1,224.
i-12 240 328.4 &40 870.4 1,000 1,360,
NOTE: BOLT HEAD MARKING
S.A.E. GRADE:
1. These Worque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread o D
forming screws, sheet metal serews and socket head
setscraws, '
2. Recommended seating tarque values for locknuts; 5 @
a. For prevailing torquas lecknuts - use B5% of grade 5
tarques,
b. For fiznge whizlock nuts fand screws) - use 135% 8 @
of grade 5 lonques.

3. Unless otherwise noted on assembly drawings all
torque values must mast this specification.



Simplicity

Dutdoor Power
. Equipment ~ TP-1403
Frinted n LISA

SIMPLICITY MANUFACTURING, ftec, ® 300 M. Spring Screct, PAO. Box 997 & Port Washingron, W 53074-(1557 @1895 a5
|






